
Gary L. Hunter 
P.E., BCEE, 
ENVSP 
Wastewater Treatment 

Process Specialist 

As a principal process specialist assigned to 

Black & Veatch's Wastewater Treatment 

Technology, Mr. Hunter has developed 

experience in a variety of areas. He has been 

involved in pilot plant operations, conceptual 

design development, system performance 

evaluations, development of field sampling 

programs, and equipment testing for both 

municipal and industrial projects. 

Mr. Hunter has been responsible for process 

designs for various types of annamox treatment, 

screening, grit, natural treatment, filtration, and 

disinfection systems at numerous facilities in the 

US and overseas.  He serves as Black & 
[...]

wastewater validation protocol, based on the 

concepts and methodologies of the UVDGM. 

Responsibilities included development of the 

validation protocol, third-party oversight and 

management of on-site testing activities, data 

collection and analysis, development of the 

performance models and preparation of the 

validation report. 

Electric Power Research Institute; Ultra 
Violet Scoping Study, Community 
Environment Center; St. Louis, Missouri;  

Process Engineer. Coordinated the 

development of dose response curves for low 

pressure, low pressure high intensity, 

medium pressure, and pulsed pressure UV 

systems at a 4 mgd peak flow facility. 

Performed pilot scale studies using for low 

pressure, low pressure high intensity, 

medium pressure, and pulsed pressure UV 

systems. Assisted in the process and 

economic evaluations. 

Electric Power Research Institute; Review 
of DO Monitoring Equipment, Community 
Environment Center; St. Louis, Missouri 

Process Engineer. Reviewed types of DO 

probes available on the market. Survey 60 

wastewater treatment facilities regarding the 

use of dissolved oxygen probes. Developed a 

standardized procedure for the evaluation of 

DO probes. 

 
Electric Power Research Institute; Co-
Disposal of Wastewater Residuals at a 
Power Generating Facility; St. Louis, 
Missouri;  

Project Consultant. Provide review 

comments on conceptual design of co-

disposal of wastewater residuals at a power 

generating facility. 

US Army Corps of Engineers; Army 
Industrial Sludge Management 
Technologies, Construction Engineering 
Research Laboratory; Champaign, Illinois 

Project Engineer. Surveyed treatment 

facilities at four Army Material Command 

installations. Evaluated treatment processes 

for compliance with NPDES permit 

compliance. Developed pollution prevention 

and waste minimization alternatives for each 

military installation. 

Electric Power Research Institute | 
Mechanical Freeze Thaw Application, 
Community Environment Center; St. Louis, 
MO 

Process Engineer. Coordinated the 

operation of a Pilot trailer for demonstration 

of the use of mechanical freeze thaw on water 

and wastewater residuals.  Evaluated the 

used of mechanical freeze thaw on brine.  

Prepared test reports for each site and a final 

study report. 



 

DISINFECTION  

Mulchy Gluch Wastewater Plant 
Improvements Ultra Violet Disinfection; 
Centennial, CO 
Senior Process Engineer. Evaluated two 
different UV alternatives (Trojan Signa, 
WEDECO Duron) for installation at a 16.5 
mgd pk design flow. Prepared conceptual 
and economic analysis examining two UV 
alternatives. Prepared specification for 
preselection of equipment.  Oversaw 
preselection process of UV equipment. 
Prepared final specification for final selected 
vendor. 
 
East Bethel Water Reclamation Plant 
Metropolitan Council, Ultra Violet 
Optimization Project; St. Paul, MN 
Senior Process Engineer. Evaluated 
performance of two Aquaponics medium 
pressure following an 2.5 mgd MBR design 
flow treatment system.  UV System designed 
to provide effluent capable of meeting NWRI 
requirements (less than 2.2cfu/100 mL total 
Coliforms).  Advised on sampling to examine 
performance and optimization of UV system. 
 
Mallard Creek Reclamation Plant, 
Miscellaneous Improvements Project, 
Charlotte Water, Charlotte, NC 
Senior Process Engineer.  Under Task Order 
9, developed concepts for a new 32 mgd 
effluent filter and a new UV system complex 
to replace existing systems at Mallard Creek 
WWTP. The preliminary design phase 
comprisesd wastewater sampling and 
characterization, evaluation of the existing 
facilities and operating data, analysis of 
alternative filtration and UV technologies, and 
development of preliminary design concepts 
and criteria. Preliminary computational fluid 
dynamics (CFD) modeling was performed to 
evaluate the hydraulics of proposed concepts. 
Yakima Water Reclamation Plant Plant 
improvements, Yakima, WA 

Senior Process Engineer.  Developed UV 
concepts for 31.5 mgd Wastewater facility.  
Prepared designed specification for ENAQUA 
UV system.  Conducted performance testing 
after installation of equipment. 
 
 City of Peoria Reclamation Plant, Water 
Reclamation Plant Construction, Peoria, 
AZ 
Senior Process Engineer.  Conducted 
conceptual design of UV system downstream 
of MBR performance with a average design 
capacity of 5 mgd.  UV system required to 
meet Class A+ disinfection requirements. 
Prepared specifications for selected enclosed 
low pressure high output UV system.  
Evaluated performance testing after 
installation for compliance with specification 
 
Dunn Water Recalcination Facility, 
Facilities Improvements; Pinellas County, 
FL United States 
Senior Process Engineer. Evaluated two 
different UV alternatives (Trojan Signa, 
WEDECO Duron) for installation at a 16.5 
mgd pk design flow. Prepared conceptual 
and economic analysis examining two UV 
systems.  Conducted Workshop on findings 
and prepared final report on recommended 
system. 
 
City of Atlanta Program Manager – UV 
Improvements, Facilities Improvements; 
City of Atlanta, GA United States 
Senior Process Engineer. Prepped 
conceptual designs evaluated four different 
UV alternatives (Trojan Signa, WEDECO 
Duron, Suez HiCAP, and Calgon C3500) for 
installation at the South River,  RL Sutton, 
and Utoy Creek water Reclamation facilities. 
Conducted Educational seminars from all UV 
vendors.  Developed CAPEX and OPEX costs 
for each alternative.   
 
City of Atlanta Program Manager – UV 
Improvements, Program Manager of 
ESECO Facilities Improvements; City of 
Atlanta, GA United States 



Project Consultant. Reviewed detailed 
Trojan Signa designs for South River, RL 
Sutton, and Utoy Creek water Reclamation 
facilities.  Confirmed process guarantees 
provided by vendors for each facility.   
 

Wet Weather Treatment Plant 

Improvements, Adams Field WWTF, Little 

Rock, AR  

Sr. Process Engineer – Developed plans and 
specification for expansion of effluent 
disinfection to 94-mgd with latest generation 
of UV technology from Trojan (UVSigna). 

City of Shreveport, LA, Operation 
Support, Shreveport, Louisiana, United 
States;  
Senior Process Engineer - 
Develop methods for troubleshooting 
operational upsets due to discharge of 
industrial waste to the wastewater 
treatment system.  Assisted in 
troubleshooting SCADA to allow for 
implementation of automated dissolved 
oxygen control.   Developed methods for  
improving UV disinfection process.  
Deployed innovative LED UV sensor for on-
line measurements of UV transmittance. 

 

City of Lawrence, Kansas; Wakarusa 
Water Reclamation Facility; Lawrence, 
Kansas, United States;  
Process Consultant. Assisted in the 
development of the disinfection strategy 
for the new Wakarusa Water Reclamation 
Facility. Evaluated various disinfection 
alternatives. Options included 
hypochlorite/bisulfite, UV Disinfection, 
and ozone. Strategy was design to meet 
BRN, EBNR, and LOT treatment limits. 
Assisted in the development of a 
Technical Memorandum.  Prepared and 
conducted training session on operation 
of UV system. Conducted performance 
testing of installed system. 
 

Paso Robles; Design of Ultra Violet 
Disinfection Systems; Paso Robles CA 

Process Consultant. Assisted in the design 

on 5.5 mgd UV system that was capable of 

meeting CA DWW Water reuse requirements. 

Worked with State regulatory officials to 

establish design criteria for each system.  

Prepared specifications for three different UV 

systems.  Coordinated shop drawing review 

for selected system.  Coordinated and 

supervised spot check bioassay testing of 

installed system. 

Johnson County Wastewater New Century 
Airport Complex, Ultra Violet 
Disinfection; Johnson County, KS 
Senior Process Engineer. Evaluated three 
different UV alternatives (Trojan 3000+, 
Aquionics, WEDECO TAK55) for installation 
at a 4 mgd design flow. Prepared conceptual 
and economic analysis examining two UV 
alternatives. Oversaw four week UV 
demonstration using low pressure-high 
output UV system. Assisted design team in 
the preparation of specification for UV 
system. 
 
City of St. Joseph, Missouri; Facilities 
Improvements; St. Joseph, Missouri, 
United States 
Senior Process Engineer. Supervised pilot 
demonstration study of two 0.5 UV 
demonstration facilities for treatment of 
trickling filter/activated sludge effluent. 
Options included bulk hypochlorite/ 
bisulfite, on-site generation of hypochlorite 
and bulk bisulfite, and UV Disinfection. 
Prepared specification for procurement of 
UV equipment for 108 mgd facility that 
included both wet and dry weather. Assisted 
in design of 108 mgd UV facility with ability 
to disinfect both wet and dry weather.  
 
Greenville Regional Sewer Authority; 
Pelham Disinfection Alternatives Analysis; 
Greenville, South Carolina 

Process Engineer. Evaluated the use of 

Chlorine and UV disinfection methods for an 

18 mgd wastewater treatment facility. 



Developed bench scale testing protocols to 

evaluate effectiveness of UV disinfection. 

Coordinated performance of collimated bean 

testing by Duke University. Evaluated test 

results for the effectiveness of the UV system. 

Prepare specification for 18 mgd deep bed 

denitrifying filter complex. 

Disinfection Alternatives Analysis, Unified 

Government of Kansas City, Ks, Kaw Point 

Wastewater Treatment Plant, Kansas City, 

KS 

Sr. Process Engineer – Conducted bench 
scale testing various disinfectants including 
PAA, UV, ozone, and Hypochlorite for a 20 
mgd high purity oxygen activated sludge 
plant.   Developed conceptual level 
construction and operating costs with non-
economic factors to select the most 
appropriate disinfection alternative. Assisted 
in the development of plans and 
specifications for 20 mgd low pressure high 
output UV system. Conducted performance 
testing of system for contract acceptance.   

 

City of Henderson, Nevada; Wastewater 
Treatment Plant Improvements; 
Henderson, Nevada 

Process Engineer. Provided review 

comments for the specification of a low 

pressure high intensity UV disinfection for a 

20 mgd peak flow facility. 

City of Yankton, South Dakota; 
Wastewater Treatment Plant Expansion; 
Yankton, South Dakota;  

Process Engineer. Developed specifications 

for a 3.75-mgd low pressure UV system. 

Evaluated bid proposals from three vendors. 

Reviewed shop drawings and performance 

testing data for gravity belt thickening 

equipment used at the treatment plant. 

North Texas Municipal Water District; 
Ultra Violet System Testing; Dallas, Texas;  

Process Engineer. Developed procedures for 

evaluation of low pressure UV system from a 

5-mgd facility for the inactivation of 

Cryptosporidium from a wastewater facility. 

Wastewater treatment plant discharges into 

the local water supply 

Escambia County Utilities Agency; Design 
of UV Disinfection Systems; Pensacola, 
Florida;  

Process Consultant. Assisted in the 

development of specifications for the 

selection of two medium pressure systems 

totaling 80 mgd peak flow. Assisted in the 

development of specifications for the owner 

to obtain the equipment. 

JEA; Design of UV Disinfection Systems; 
Jacksonville, Florida;  

Process Consultant. Assisted in the design 

on 5 medium pressure UV disinfection 

systems totaling 250 mgd peak flow. 

Evaluated treatment plant data to allow for 

development of design criteria. Worked with 

State regulatory officials to establish design 

criteria for each system. 

City of Salem, Oregon; Stormwater 
Treatment System; Salem, Oregon 

Senior Process Engineer. Evaluated eight 

different UV systems for the disinfection of 

treated wastewater from a high rate 

clarification process. Developed conceptual 

designs and economic analysis for 

alternatives. Developed non-economic matrix 

for evaluation of each alternative. 

Escambia County Utilities Agency; Design 
of UV Disinfection Systems; Pensacola, 
Florida 

Process Consultant. Assisted in the 

development of specifications for the 

selection of two medium pressure systems 

totaling 80 mgd peak flow. Assisted in the 



development of specifications for the owner 

to obtain the equipment. 

JEA; Design of UV Disinfection Systems; 
Jacksonville, Florida; In-Progress-In-
Progress 

Process Consultant. Assisted in the design 

on 5 medium pressure UV disinfection 

systems totaling 250 mgd peak flow. 

Evaluated treatment plant data to allow for 

development of design criteria. Worked with 

State regulatory officials to establish design 

criteria for each system. 

City of St. Petersburg, Florida; Wastewater 
Master Plan; St. Petersburg, Florida 

Senior Process Engineer. Evaluated UV, 

Chlorine gas, and hypochlorite, and onsite 

generation for three wastewater treatment 

plant to meet high level disinfection 

requirements. Alternatives examined the 

reliability of equipment. Conceptual designs 

and economic analysis were completed for 

each disinfection alternatives at of the 

treatment plants. 

91st Avenue Wastewater Treatment Plant; 
Ultra Violet Technology Study; Phoenix, 
Arizona 

Senior Process Engineer. Evaluated UV, 

Ozone, PAA, H2O2 and combination of 

disinfection alternatives at the pilot scale for 

high level disinfection and emerging 

contaminant compound removal. Conducted 

a literature review of existing, emerging, and 

future UV technology. Developed a conceptual 

plan for a demonstration facility that 

contained filtration, two UV systems, ozone, 

and chlorine. 

City of Phoenix, Arizona; UP05 Facilities 
Design; Phoenix, Arizona 

Senior Process Engineer. Developed 

mathematical model to examine impacts of 

chlorine disinfection based on detention time 

and chlorine residual. Evaluated alternatives 

for flows up to 400 mgd from two different 

locations at the facility. Performed pilot 

testing to determine chlorine demand and 

residual concentrations. 

Metropolitan Water Reclamation District 
of Greater Chicago; Ultra Violet 
Disinfection Demonstration Study; 
Metropolitan Water Reclamation District 
of Greater Chicago, Illinois 

Ultra Violet Disinfection Demonstration 

Study. Reviewed installation of 34 UV 

systems facilities at the Hanover Park 

Wastewater Treatment plant. Provided 

recommendations on historical data and 

collimated beam testing conducted by District 

Staff. Provided support and advice during 18 

month pilot study. Prepared spot check test 

plan. 

St. Louis Metropolitan Sewer District; Ultra 
Violet Disinfection Demonstration Study; 
St. Louis, Missouri 

Senior Process Engineer. Developed 

monitoring program and selection of UV 

disinfection study at a 340 mgd (800 mgd) 

peak activated sludge and 125 mgd average 

(350 mgd) trickling filter facilities. 

Demonstration study focused on applying UV 

disinfection to low transmittance waters. 

Conducted bench scale testing of UV and 

chlorine disinfectants. Options included bulk 

hypochlorite/ bisulfite, on-site generation of 

hypochlorite and bulk bisulfite, UV 

Disinfection, ferrate, chlorine dioxide, and 

ozone. 

City of St. Joseph, Missouri; Facilities 
Improvements; St. Joseph, Missouri 

Senior Process Enigneer. Supervised 

demonstration of two 0.5 UV demonstration 

facilities for treatment of trickling 

filter/activated sludge effluent. Options 

included bulk hypochlorite/ bisulfite, on-site 

generation of hypochlorite and bulk bisulfite, 

and UV Disinfection. Prepared specification 



for procurement of UV equipment for 108 

mgd facility that included both wet and dry 

weather. Assisted in design of 108 mgd UV 

facility with ability to disinfect both wet and 

dry weather. 

City of Kansas City, Missouri; Disinfection 
Strategy for Blue River Wastewater 
Treatment Plant; Kansas City, Missouri 

Senior Process Engineer. Developed 
[...]
filters for degradation of complex, recalcitrant, color-causing compounds in wastewater. 
 
 
 
 



Industry Project: HARVEST POWER INC., WALTHAM, MA, 2010 – 2011    
 

Anaerobic Digestion of Municipal Solid Waste (MSW) 
Dr. Ram Mohan conducted a feasibility study to evaluate biogassification potential of organic fraction of MSW in mesophilic anaerobic digesters. 
She characterized various sludge streams for solids and nutrient content, biochemical methane potential and investigated the effect of enzymatic 
and thermal pre-treatment to improve methane yield. Following the success of the project, a collaborative effort between Reedy Creek Improvement 
District and Harvest Power Inc. led to the construction of a large-scale anaerobic digester to treat 162-301 kilo tons MSW/year. 
 

Ph. D Research, Dissertation Title: “An Integrated Biorefinery for Recovery of Energy, Nutrients and Clean Water from Cellulosic Ethanol 
Stillage,” 2009 – 2012.  
Dr. Ram Mohan developed a closed-loop Cellulosic Bioethanol wastewater treatment model comprised of high-rate thermophilic anaerobic digestion, 
nutrient recovery as struvite (patent pending), and advanced oxidation process using UV/TiO2 photocatalysis. Her work helped recover resources 
and offset treatment costs of an otherwise expensive process by reducing reliance on groundwater by 30% by recycling highly treated effluent and 
providing a means to generate energy using biogas produced from the treatment of high strength stillage produced during fermentation. 
 
 

SELECT PUBLICATIONS & CONFERENCE PROCEEDINGS 
Mohan, G.R., Ozone-BAC in Potable Reuse Applications at Gwinnett County, GA, WateReuse Florida, 2022. 
Mohan, G.R., Garmon, J., Latimer, R., Pitt, P., Yi, C., Stabilizing Nutrient Recovery, WE&T, 2021.   
Hooper, J.S, Mohan, G.R., Chiang, D., and Funk, D., Breaking Down and Communicating PFAS, AWWA -Potable Reuse, 2020. 
Funk, D., Hooper, J., Bell, K., Machek, E., Huang, C.H., and Mohan, G.R., Removal of Emerging Contaminants through Multi-Stage Ozone-
Biofiltration, AWWA International Symposium-Potable Reuse, 2020. 
Atieh.B, Khunjar. W, Latimer. R, Mohan. G.R, Wisdom, B., Nutrient Recovery: Mature and Ready for the Big Stage, Horizons, 2019.  
Mohan, G.R., Lan, J.C., Kilpatrick, S., and Flippin, T.H., Magnesium Hydroxide Addition for Odor and Corrosion Control in Conveyance Systems: 
Product Selection and Dose Optimization, WEFTEC, 2018. 
 

Mohan, G.R., Harris, R.H., Lan, J.C., Jalla, S., and Lozier, J.L., Restoring Submerged UF Membrane Performance Using an Innovative Patented 
Chemical Cleaning Procedure, WEFTEC, 2018.  
 

Mohan. G.R., Lan, J.C., Latimer, R., Lynch, M., and Pitt, P., Nutrient Recovery Performance, and the Optimization of Biological Phosphorus 
Removal at the F. Wayne Hill WRC, WEF Nutrient Removal and Recovery Conference Proceedings, 2018. 
 

Mohan G.R., Li, X., Lalley, J., Speth, T.F., Garland, J., and Nadagouda, M., Greywater treatment using membrane‐ aerated bioreactors (MABRs), 
AWWA ACE14 Conference Proceedings, 2014. 
 

Lalley, J., Han, K., Mohan, G.R., Nadagouda, M.N., Speth, T.F., and Garland, J.L., Phosphate removal using modified Bayoxide®E33 adsorption 
media, Environmental Science: Water Research and Technology, 2014.   
 

Mohan, G.R., S. Gadekar, and P. Pullammanappallil, Development of a process model for recovery of nutrients from wastewater by precipitation 
as struvite. Florida Water Resources Journal, 2011.    
 
 

PROFESSIONAL ACTIVITIES 
 American Water Works Association 
 Georgia Association for Water Professionals 

o Secretary, Wastewater Treatment Committee (July 2021-June 2022) 
o Elected Vice Chair, Wastewater Treatment Committee (July 2022- June 2023) 

 Water Environmental Federation 
 WateReuse Association 

o Technical Program Committee Member (WRF Symposium 2023) 

 



Process Eng ineer  Mark W. Miller, PhD, PE 

 1 

Mark_Miller_2021 3/2/2021 

 

Experience Summary 
Mark Miller is a Process Engineer, with 12 years of experience and a collaborative, listen-first approach. He has 

worked on numerous process designs of water resource recovery facilities across the Eastern US. His technical 

expertise includes enhanced biological nitrogen and phosphorus removal, high-rate activated sludge 

processes, whole-plant modeling, process automation, and treatment optimization. Mark also specializes in 

field work to characterize waste streams, diagnose treatment issues, and support designs to improve 

treatment processes like activated sludge and clarifiers. 

 

Rocky River Regional WWTP Expansion Study, Water and Sewer 
Authority of Cabarrus County, Concord, NC 
Lead Process Engineer. Mark led the process engineering effort to determine 

the existing capacity of the RRRWWTP and develop expansion alternatives for 

increasing the capacity of this two-stage, high-purity oxygen (HPO) plant from 

26.5 to 34 MGD. This included development of flows and loads design criteria, 

off-gas sampling to support HPO modeling, biological process modeling of the 

HPO activated sludge processes, and clarifier stress testing to determine 

existing clarification capacity. A conceptual design was then developed for the 

selected alternative, which included constructing influent equalization, 

sidestream treatment of incinerator scrubber blowdown water, and conversion 

of the HPO reactors to diffused aeration. 

McAlpine Wastewater Management Facility Reliability and Process 
Improvements, CLT Water, Charlotte, NC 
Lead Process Engineer.  Mark was involved in several design aspects of this 

progressive design-build project to include field testing of secondary clarifiers, 

aeration basins, and a demonstration scale return activated sludge 

fermentation study to enhance biological phosphorus removal. The 

demonstration study also included an evaluation of advanced aeration 

controls within several existing aeration basins. His duties included laboratory 

testing, data collection and evaluation, and collaboration with the design-build 

team, client, and owner’s advisor to ensure critical success factors were met 

for the study. Mark also led the process modeling of the demonstration study 

and the aeration system upgrades that included aeration controls and 

instrumentation, diffused air system replacement, and new blowers. 

Program Management: Mallard Creek Basin and WRF Improvements, 
Charlotte Water, Charlotte, NC 
Lead Process Engineer.  Mark is leading the process engineering to support 

design improvements of the Mallard Creek WRF, including special sampling to 

update biological process models, evaluation of process improvements to 

expand the plant to 16 MGD, and an alternatives analysis for expansions 

beyond 16 MGD. Process improvements will consist of preliminary treatment 

expansion, EQ basin evaluation, primary clarifier expansion, and advanced 

aeration controls strategies to save chemicals and energy. 

Regional Rocky River WWTP Operations Assistance, Water and Sewer 
Authority of Cabarrus County, Concord, NC 
Lead Process Engineer.  Mark led the investigation to identify the cause and 

source of nitrification inhibition at the RRRWWTP. This included reviewing plant 

performance data and conducting multiple site visits to assist plant staff with 

field testing and troubleshooting treatment issues. Mark performed process 

modeling of the high-purity oxygen activated sludge processes to aid with 

Assignment 

Wastewater Process Engineer 

Education 

Ph.D., Civil Engineering, Virginia 

Polytechnic Institute and State 

University, 2015 

M.S., Civil Engineering, Virginia 

Polytechnic Institute and State 

University, 2011 

B.S., Civil Engineering, Virginia 

Military Institute, 2009 

Registration 

Professional Engineer, No. 

045265, North Carolina 

Experience 

12 years 

Joined Firm 

2015 

Relevant Expertise 

• Biological nitrogen removal 

• Biological phosphorus removal 

• Biological process modeling 

• High rate activated sludge 

processes 

• Mainstream shortcut nitrogen 

removal processes 

• Innovative wastewater 

treatment technologies 

• Carbon management and 

energy neutrality 

• Advanced aeration controls 



Mark W. Mi l ler,  Ph.D.  

 2 

Mark_Miller_2021 3/2/2021 

transitioning the plant from parallel to series operation, which led to a full recovery of nitrification. 

Central Water Reclamation Facility Upgrades, Metro Water Services, Nashville, TN 
Process Engineer.  Mark conducted the process modeling and evaluation for the upgrades of a 125 MGD CSO 

facility. This CMAR project includes a new headworks, modifications to the existing primary and secondary 

clarifiers, and converting draft tube aeration to fine-pore diffused aeration in deep tanks. Mark utilized 

biological process modeling and 2D and 3D computation fluid dynamics (CFD) modeling to optimize the 

secondary process design that includes the addition of an anaerobic selector, ammonia-based aeration 

control, degassing zone for supersaturated gases, and a classifying selector for foaming and settling control. 

Big Creek Expansion, Fulton County, GA 
Process Engineer.  As part of this progressive design-build project, Mark conducted the evaluation of process 

alternatives to convert the existing conventional activated sludge plant to a 38 MGD membrane bioreactor 

(MBR) facility with enhanced biological nutrient removal. Upgrades will include converting the existing 

secondary clarifiers to equalization basins, constructing a new ENR/MBR facility, aerobic digesters, and post 

aeration. Mark utilized biological process modeling to develop the process configuration and to evaluate 

ammonia-based aeration control that will be utilized. 

Mallard Creek and Back Creek Basin Study, Charlotte Water, Charlotte, NC 
Process Engineer.  Mark was responsible for performing the evaluation of treatment process capacity 

requirements and the development of process alternatives for upgrade planning. This project involved 

developing a plan for ensuring adequate conveyance and treatment capacity for the growing service area. The 

study included population and flow projections, assessment of potential regulatory changes, evaluation of 

conveyance capacity, assessment of reuse potential, evaluation of treatment capacity, and the development of 

a capital improvement plan. This study was followed by a condition assessment of the preliminary and primary 

treatment processes and an engineering assessment to upgrade the facility from 12 to 16 MGD. 

Big Coppitt WWTP Expansion Pre-design, Florida Keys Aqueduct Authority, Big Coppitt, FL 

Process Engineer.  Developed influent flow and load projections and assisted with major equipment selection 

and preliminary sizing for the planned expansion of the Big Coppitt WWTP. 

Sawgrass WWTP Improvements, City of Sunrise, FL 

Process Engineer.  Conducted process simulation modeling of the 20 MGD activated sludge plant to develop 

alternative options to convert existing surge tanks into activated sludge capacity and replace the aging fine-

pore diffused aeration system. The project included a preliminary investigation and facility assessment to 

establish the capacity and efficiency of the proposed plant improvements. The assessment also defined the 

nature of the facility operating and design criteria to govern the subsequent design of the proposed 

improvements. The design included detailed wastewater characterization to develop a calibrated process 

model and process design to upgrade the facility. Upgrades include converting the existing process from 

nitrifying activated sludge to biological phosphorus removal with ammonia-based aeration control. 

Regional Wet Weather Management Plan, Hampton Roads Sanitation District, Virginia Beach, VA 
Process Engineer.  Conducted process evaluation to determine the wet-weather capacity of the District’s 

Williamsburg WWTP. 

Salisbury WWTP BNR/ENR Upgrades, Salisbury, MD 
Process Engineer.  Developed the seeding and startup plan for the 4-stage Bardenpho enhanced nitrogen 

removal process. Also developed several process control plans for the new facilities including the primary 

clarifiers, biological process, filtration, disinfection, and other ancillary processes. He continues to provide 

process support to assist with optimization of current operations and maintain permit compliance during 

construction. 

Automation and Energy Master Plan Phase II, Orange County Utilities Department, Orlando, FL 

Process Engineer.  Assisted in the development of an Automation and Energy Savings Master Plan for OCU’s 

Water Reclamation Facilities. The objective was to identify opportunities to reduce operating costs with a focus 

on labor and energy. This included energy and process data analysis, process modeling, and providing 

automation and control recommendations. 



Mark W. Mi l ler,  Ph.D.  

 3 

Mark_Miller_2021 3/2/2021 

WERF Source Separation, Hampton Roads Sanitation District, Virginia Beach, VA 
Process Engineer.  The Water Environment and Research Foundation (WERF), as part of the EPA’s National 

Center for Resource Recovery and Nutrient Management (EPA-G2012-STAR-H1) grant, awarded a research 

project (STAR_N1R14) to complete the following activities: (i) provide design and permitting guidelines to 

address practical issues related to the implementation of urine separation and collection systems in a high 

occupancy building; (ii) understand how urine pretreatments (e.g., storage, precipitation) impact 

pharmaceutical and biological contaminant concentrations; (iii) compare the efficacy of using natural urine and 

urine derived product (e.g., struvite) as agricultural fertilizers; and (iv) evaluate the fate of nutrients, 

pharmaceuticals and biological contaminants once urine products are land applied. Dr. Miller provided a 

review of resource recovery technologies to address nitrogen removal from source separated urine. 

Special Projects, Hampton Roads Sanitation District, Virginia Beach, VA 
Lead Graduate Researcher (Ph.D.):  Dr. Miller led the pilot-scale investigation of mainstream deammonification 

where he developed innovative process control strategies aimed at managing carbon capture and removal 

from high-rate activated sludge processes. In addition, he mentored several graduate students from the Old 

Dominion University and Virginia Tech on their thesis research. 

WERF/WEF Study Quantifying Nutrient Removal Technology Performance 
Graduate Researcher (M.S.):  This unique joint effort of the Water Research Foundation and the Water 

Environment Federation surveyed the best performing nutrient removal plants in the US (22 plants), using both 

the plant data, design data and operating schemes to identify the LOT (Limit of Technology) for conventional 

nutrient removal technologies. LOT has previously loosely been described as meeting a TN of 3.0 mg/L or a TP 

of 0.1 mg/L without specifying any averaging period. Results from the investigation impacted the wastewater 

industry broadly, in terms of establishing technology rankings, guidance for features or operating schemes that 

enhance reliability, and the appropriate use of performance statistics in permit writing. 

Memberships 

Water Environment Federation, Member 

International Water Association, Member 

WWRmod Scientific Committee 

WEF Nutrient Removal and Recovery 2018 Steering Committee 

WEF MEGA Sub-committee 

WEF MRRDC Committee 

WEF Plant Operations and Maintenance Program Committee 

LIFT Technology Reviewer 

Water Science & Technology Reviewer 

International Journal of Water and Wastewater Treatment Reviewer 

Publications / Presentations 

1. Miller, M.W., Elliott, M., DeArmond, J., Kinyua, M., Wett, B., Sudhir, M., and Bott, C.B. (2017) Controlling the COD 

removal of an A-stage pilot study with instrumentation and automatic process control. Water Science & Technology, 

75(10). 

2. Kinyua, M., Miller, M.W., Wett, B., Murthy, S., Chandran, K., and Bott, C.B. (2017) Polyhydroxyalkanoates, 